Ваш браузер устарел. Рекомендуем обновить его до последней версии.

ООО "Торос" - промышленный холод России!

Запчасти, сервис и ремонт холодильного оборудования.

Запчасти к компрессорам в наличии и под заказ!

 

тел: +7(812)3184056   +7(904)6095405   Viber   WhatsApp
e-mail: storopov86@gmail.com  info@torosspb.ru

Запасные части к компрессорам Sabroe SAB110

Pos. Designation No. Part no
  Complete compressor, male drive:    
  SAB 110 SM   4161-050
  SAB 110SM for HLI/ECO   4161-054
  SAB 110 LM   4161-052
  SAB 110 LM for HLI/ECO   4161-056
  Complete compresssor, female drive:    
  SAB 110 SF   4161-051
  SAB 110 SF for HLI/ECO   4161-055
  SAB 110 LF   4161-053
  SAB 110 LF for HLI/ECO   4161-057
  Compressor housing    
10-1 Compressor housing (S) not prepared for HLI and ECO 1 3011-016
10-2 Compressor housing (L) not prepared for HLI and ECO 1 3011-007
10-3 Compressor housing (S) prepared for HLI and ECO 1 3011-018
10-4 Compressor housing (L) prepared for HLI and ECO 1 3011-017
  Bearing cover at suction end    
20-1 Bearing cover, female drive 1 3013-082
20-2 Bearing cover, male drive 1 3013-083
21 O-ring dia. 254.00 x 3.53 1 1331-113
22 Cylindrical pin. dia. 12 x 40 2 1445-084
23 Socket cap screw M12 x 35 10 1413-387
24 Threaded plug with collar 1/2" 1 1343-027
25 Gasket dia. 27/21x1.5 1 2356-133
30 Suction port for male drive 1 3031-019
31 Suction port for female drive 1 3031-020
32 Cylinder screw M8 x 25 3 1413-357
33 Cylinder screw M8 x 35 1 1413-359
  Bearing cover at discharge end    
40 Cover 1 3013-075
43 Cylinder screw M 10 x 30 4 1413-372
44 Adjusting screw M20 2 2111-122
45 Locking screw M6 x 10 4 1413.231
0061 -845    
     
Pos. Designation No. Part no
  Capacity regulating cylinder    
50 Cylinder 1 3043-098
51 O-ring dia. 66,27 x 3,53 1 1331-072
52 Cylinder screw M10 x 30 3 1413-372
  Cover for capacity regulating cylinder    
60 Cover 1 3013-193
61 O-ring dia. 88,49 x 3,53 1 1331-079
62 Cylinder screw M8 x 35 4 1413-359
  Housing for capacity indicator    
70 Housing 1 3045-002
71 Cylinder screw M6 x 30 4 1413-343
72 Cover for capacity indicator 1 3045-003
73 Cylinder screw M6 x 50 4 1413-347
74 O-ring dia. 98,02 x 3,53 1 1331-081
75-1 Glass for indicator (L) 1 3045-013
75-2 Glass for indicator (S) 1 3045-012
83 Driving pin dia. 4 x 6 for shaft seal cover 1 1446-011
  Slide stop    
101 Sealing ring 1 1332-121
103 Piston 1 3043-101
105 Retainer 1 3043-102
106 Cylinder screw M6 x 25 2 1413-342
107 Threaded plug G 1/8" 1 1343-024
108 Gasket dia. 16/10 1 2356-216
  Rotors and bearings    
110-1 Set of rotors for SM 1 3024-112
110-2 Set of rotors for SF 1 3024-082
110-3 Set of rotors for LM 1 3024-115
110-4 Set of rotors for LF 1 3024-080
111 Roller bearing 4 1512-001
114 Thrust washer 2 3021-019
115 Cylinder screw M10 x 35 2 1413-373
119 Retainer pin for male and female rotor bearing 2 3021-017
130 Balance piston 2 3025-014
132 Four point bearing 2 1513-039
0661-845  
     
Pos. Designation No. Part no
133 Set of shims dia. 63/80 for adjusting the clearance 2 2124-079
  between the rotor and outlet ports comprising:    
  1 off 0,82 mm    
  1 off 0,85 mm    
  1 off 0,88 mm    
  1 off 0,91 mm    
  1 off 0,94 mm    
  1 off 0,97 mm    
  1 off 1,00mm    
139 Ring for balance piston 2 3025-030
  Discharge ports    
140 Discharge port for male rotor 1 3031-029
141 Discharge port for female rotor 1 3031-030
142 Socket cap screw M8 x 110 6 1413-311
143 Sealing ring dia. 13/8 6 3049-006
  Parts for adjusting rotors    
153 Thrust cover 2 3013-080
154 O-ring dia. 72,62 x 3,53 2 1331-074
  Shaft seal    
160 Shaft seal, complete 1 1332-178
162 O-ring dia. 50,39 x 3,53 (included in DOS. 160)   1331-067
163 0-ring dia. 34,52x3,53 1 1331-028
165 Cover for shaft seal 1 3013-084
166 O-ring dia. 72,62 x 3,53 1 1331-074
167 Cylinder screw M8 x 25 4 1413-375
168 Balancing piston 1 3025-015
  Suction filter    
170 Suction filter 1 3042-082
  Adjusting system for Vpslide    
180 Adjusting screw M8 x 90 1 1424-180
181 Nut 2 1432-063
  Vi-slide    
190 Slide 1 3044-026
191-1 Spring for SAB110 L 1 2144-046
191-2 Spring for SAB 110 S 1 2144-045
0661-845  
     
Pos. Designation No. Part no
  Capasity regulating slide    
200-1 Slide for L 1 3043-097
200-2 Slide for S 1 3043-104
201 Piston part 2 3043-100
203 O-ring dia. 23,39 x 3,53 1 1331-021
204 Sealing ring 1 1332-120
205 Cylinderical pin dia. 6x12 1 1445-075
206 Slotted nut 1 1514-198
207-1 Piston rod for L 1 3043-121
207-2 Piston rod for S 1 3043-122
208 Locking plate 1 1514-068
  Spindle for capacity indication    
210-1 Spindle 1 3045-057
216 Magnetic coupling 1 3045-061
217 O-ring dia.44,12.x 2,62 (incl. in pos. 216) (1) 1331-146
218 Hexagon head screw M4 x 16 (incl. in pos. 216) (1) 1413-320
219 Hexagon head screw M4 x 20 (incl. in pos. 216) (2) 1413-322
  Capacity indication    
221 Indication dial 1 3045-001
223 Socket cap screw M4 x 10 1 1413-319
224 Backing ring 1 2356-155
226 Locking washer DL 15/84 1 1437-054
227 Locking washer DC 8/4,3 1 1437-060
  Economizer HLI inlet    
235 Threaded plug with collar 1/2" 2 1343-027
236 Gasket dia. 27/21 x1,5 2 2356-133
  To connect the economizer line to the compressor use: Connection for pipe dia. 18/15 1 1349-130
  Suction gas inlet    
252 0-ring dia. 107,54 x 3,53 1 1331-085
253 Seat for suction valve 4 3013-120
254 Cylinder screw M12 x 35 4 1413-387
255-1 Welding flange DN 50 1 2342-172
255-2 Welding flange DN 65 1 2342-173
0661-845  
     
Pos. Designation No. Part no
255-3 Welding flange DN 80 1 2342-174
256 O-ring dia. 91,67 x 3,53 1 1331-080
257 Al-gasket dia. 19/14 x 1,5 1 2356-124
258 Threaded plug with collar 1/4" 1 1343-025
  Non-return valve    
260 Piston for non-return valve 1 3042-039
261 Spring 1 2144-038
262 Locking ring 2 1437-291
263 Guide for piston 1 3042-040
  Valve cone (optional for twin/triple units only)    
265 Spindle 1 3042-050
266 Gasket ring dia. 66/56 x 2 1 2354-174
267 Cone ring 1 3042-051
268 Nut M16 1 1432-307
  Suction side throtting system    
270 Cylinder 1 3042-038
271 Piston 1 3042-042
272 Spring 1 2144-037
273 O-ring dia. 107,54 x 3,53 1 1331-085
  Connecting parts for slide rod    
311-1 Cylinder screw M8 x 50 (type L) 1 1413-368
311-2 Cylinder screw M8 x 40 (type S) 1 1413-360
  External oil piping    
320-1 Connecting pipe set, SAB 110 SM 1 3049-014
320-2 Connecting pipe set, SAB 110 SF 1 3049-013
320-3 Connecting pipe set, SAB 110 LM 1 3049-010
320-4 Connecting pipe set, SAB 110 LF 1 3049-011
325-1 Orifice for oil injection - dia. 6 (R717) 1 3043-107
325-2 Orifice for oil injection - dia. 4 (R22) 1 3043-106
325-3 Orifice for oil injection - dia. 2 (HFC) 1 3043-142
  Electrical signal transmitter for    
  capacity slide position (optional)    
350 Turning transmitter 1 3448-004
351-1 Sight-glass for transmitter (L) 1 3045-010
351-2 Sight glass for transmitter (S) 1 3045-011
352 Screw for transmitter M3 x 8 (incl. in pos. 350) (4) 1412-012
0661-845  
     
Pos. Designation No. Part no
  Oil filter    
450 Flange 1 3013-176
451 O-ring dia. 66,27 x 3,53 1 1331-072
452 O-ring dia. 107,54 x 3,53 1 1331-085
455 Cylinder screw M5 x 16 2 1413-331
456 Guide ring dia. 14,5/6 3 2356-120
457 Washers dia. 18/6 3 2356-122
458 Rod for magnets 1 3042-043
459 Magnet 4 1517-022
460 Spacer for magnet 3 3424-039
461 Spring 1 2143-026
462 Spring 1 2143-063
470 Oil filter cartridge 1 1517-040
480 Welding flange 1 3013-175
481 O-ring dia. 91,67 x 3,53 1 1331-080
  Oil flow switch    
500 Terminal box 1 1554-001
501 Housing for flow switch 1 3013-076
502 O-ringdia.107.54 x 3.53 1 1331-085
503 Guide for oil filter 1 3042-047
504 Circlip 1 1437-168
505 Nippel for flow switch 1 2314-106
506 Gasket dia. 32/27 x 1,5 1 2356-139
507 Flow switch with ball 1 1553-024
509 Gasket dia. 20/13 x 1,5 1 2356-125
510 Spring 1 2144-041
511 Washer dia. 22/13 x 2,0 1 2114-046
512 Cylinder screw M 12 x 35 4 1413-387
  Safety valve    
550 Safety valve 1 3042-046
551 Bush 1 3042-036
552 O-ring dia. 91,67 x 3,53 1 1331-080
553 O-ring dia. 91,67 x 3,53 1 1331-080
554 Cylinder screw M6 x 25 4 1413-342
555 O-ring dia. 56,74 x 3,53 1 1331-069
556 Welding flange 1 3013-077
557 Cylinder screw 4 1413-403
 0661-845  
     
Pos. Designation No. Part no
  Limitation of minimum capacity (optional)    
  Please refer to the instruction manual, section 9    
228 Spacer ring for SAB 110 S and L 1 3045-041
229 O-ring dia. 69,52 x 2,62 1 1331-145
210-2 Spindle, replaces pos. 210-1 1 3045-063
75-3 Glass for indicator SAB 110 L, replaces pos. 75-1 1 304S-043
75-4 Glass for indicator SAB 110 S, replaces pos. 75-2 1 304S-042
351-3 Glass for indicator for turning transmitter SAB 110 L, 1 3045-045
  replaces pos. 351-1    
351-4 Glass for indicator for turning transmitter SAB 110 S, 1 3045-044
  replaces pos. 351-2    
  Temperature/pressure transducers    
751 Pressure transducer, suction gas (PT1) 1 1373-249
752 Pressure transducer, oil after filter (PT3) 1 1373-271
753 Pressure transducer, oil before filter (PT4) 1 1373-271
756 Elbow coupling 10-RL 3 1349-154
761 Temperature transmitter, compressor oil (TT6) 1 1373-264
762 Temperature transmitter, suction gas (TT7) 1 1373-264
765 Gasket ring DKA R 1/4" 2 1349-135
0661-645

По вопросам возможности поставки или наличия запчастей, специальных инструментов, возможности сервисного обслуживания или ремонта компрессора Sabroe обращайтесь по телефону в Санкт-Петербурге  +7(904)609-54-05 или по электронной почте info@torosspb.ru, storopov86@gmail.com


Винтовые компрессоры Sabroe

SAB 81    SAB 83   SAB 85   SAB 87    SAB 89   

SAB 110   SAB 120    SAB 128  

SAB 151    SAB 157    SAB 163    SAB 193 

SAB 202   SAB 233   SAB 283   

VMY 336    VMY 347    VMY 436

VMY 447    VMY 536

Поршневые компрессоры Sabroe

Sabroe SMC 104  Sabroe SMC 106  Sabroe SMC 108  Sabroe SMC 112  Sabroe SMC 116  

Sabroe TSMC 108  Sabroe TSMC 116

Каталоги запасных частей к винтовым компрессорам Sabroe:

SAB 81   SAB 83  SAB 85  SAB 87   SAB 89   

SAB 110   SAB 120   SAB 128  

SAB 151   SAB 157   SAB 163   SAB 193 

SAB 202   SAB 233   SAB 283   

VMY 336   VMY 347   VMY 436

VMY 447   VMY 536

Каталоги запасных частей к поршневым компрессорам Sabroe:

CMO 14-16-18, TCMO 18   SMC 104-106-108, TSMC 108

SMC 112-114-116, TSMC 116

CMO 24-26-28, TCMO 28   SMC 186-188, TSMC 188